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FCC RF Test Report

Report No. : FG051802H

FR1 n66+48A / 40MHz / CP-OFDM

QPSK

16QAM

Middle Channel

Middle Channel

zctrum v trum v
Ref Level 24.30 com  Offset 4,30 0B = RBW 1 MHZ Reflavel 24.30 dbm  Offset 4,30 ob = RBW 1 MHZ
o Att 30de SWT  1ld4ps @ VBW 3MHz  Mode Auto FFT o Att a0de SWT  1l4ys @ YBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 1754431 GHz 13.11 dBm ndB_down 40,999 MHz ML 1.759146 GHz 13.32 dem ndB_down 40,839 MHZ
TL 1 1724461 GHz -11.84 dém ndd 26.00 dB T1 L 1.72454 GHz -11.44 dBm ndd 26.00 dB
T2 1 1. 76546 GHz -12.30 dém Q factor 42.8 T2 1 1.76538 GHz -11.49 ddm Q factor 43.1
. I 4 ‘ L JL

64QAM

256QAM

Middle Channel

Middle Channel

zctrum v Spectrum v
Ref Level 24.30 deém  Offset 4.30 db & RBW 1 MHz Ref Level 24.20 dém  Offset 4.30 dB & RBW 1 MHz
o Att 30de SWT  1ld4ps @ VBW 3MHz  Mode Auto FFT o Att 30de SWT  1léyus @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
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Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result
ML 1 1750594 GHz 12.22 dém ndB down 40,515 MHz ML 1 1.743641 GHz 9.13 dem ndB down 41073 MHz
T1 1 1.72454 GHz -13.16 dém nds 26.00 d8 T1 1 1.724461 GHz -17.82 dém ndé 26.00 d8
T2 1 176544 GHz -12.61 dém  factor 42.8 T2 1 1765539 GHz -17.00 dém  factor 42.4
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Occupied Bandwidth

Mode FR1 n66+48A : OBW(MHz) / CP-OFDM
BW 5MHz 5MHz 5MHz 5MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 4.49 4.48 4.48 4.48
Mode FR1 n66+48A : OBW(MHz) / CP-OFDM
BW 10MHz 10MHz 10MHz 10MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 9.31 9.29 9.31 9.27
Mode FR1 n66+48A : OBW(MHz) / CP-OFDM
BW 15MHz 15MHz 15MHz 15MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 14.15 14.15 14.12 14.15
Mode FR1 n66+48A : OBW(MHz) / CP-OFDM
BW 20MHz 20MHz 20MHz 20MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 18.98 18.98 18.94 18.98
Mode FR1 n66+48A : OBW(MHz) / CP-OFDM
BW 40MHz 40MHz 40MHz 40MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 38.68 38.60 38.92 38.68
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SPORTON LAB.
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Report No. : FG051802H

5 trum =
30 dém  Offset 430 db & RBW 100 kHz Ref Level 24.30 dém  Offset 4.30 dB & RBW 100 kHz
30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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CF 1,745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 1.743462 GHz 10.71 dBm M1 1.743352 GHz 10.86 dBm
TL 1 17427522 GHz 5.50 dém Occ Bw 4.485514486 MHz T1 L 1.7427622 GHz 5.29 dém Occ Bw 4.475524476 MHz
T2 1 1,7472378 GHz 5.28 dam T2/ 1 1.7472378 GHz 5.72 dam
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Spectrum = ectrum =
Ref Level 24.30 dém  Offset 430 db & RBW 100 kHz Ref Level 24.30 dém  Offset 4.30 dB & RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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CF 1,745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result |
ML 1 1744211 GHz 10.07 dém ML 1 1.746568 GHz 7.10 dém
T1 1 1.7427522 GHz 5.50 dam oce Bw 4. 475524476 MHz T1 1 1.7427423 GHz 2.64 dBm oce Bw 4. 475524476 MHZ
T2 1 17472278 GHz 5.11 dém T2 1 1.7472178 GHz 2.43 dBm
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SPORTON LAB.

FCC RF Test Report Report No. : FG051802H

FR1 n66+48A / 10MHz / CP-OFDM

QPSK

16QAM

Middle Channel

Middle Channel

2ctrum , trum 3
Ref Level 24.30 dem  Offsat OB = RBW 100 kHz RefLavel 24.30 dbm  OFfset 4,30 ob = RBW 100 kHz
o Att 30de  SWT  37.6ps @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  37.0us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.745839 GHz 7.76 dBm ML 1.743901 GHz 8.02 dam
T1 1 1,7403247 GHz 3.67 dam Oce Bw 9.310689311 MHz T1 L 1.7403447 GHz 2,63 dBm Oce Bw 9.200709291 MHz
T2 1 17496354 GHz 3.88 dam T2 1 1.7495354 GHz 3.28 dam
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zctrum v Spectrum v
Ref Level 24.30 dem  Offset 30 dE e RBW 100 kHz Ref Level 24.30 dém  Offset 4.30 dB & RBW 100 kHz
o Att 30de  SWT  37.6ps @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  37.0us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
20 ™Il 7.45 aBm| 2 ™Il 169 dBm
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CF 1,745 GHz 1001 pts Span 20.0 MHz CF 1.745 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result |
ML 1 1748317 GHz 7.45 dém ML 1 1741404 GHz 4.69 dBm
T1 1 1.7403247 GHz 5.93 dam oce Bw 9.310689311 MHz T1 1 1.7403646 GHz 0.92 dBm oce Bw 9.270729271 MHZ
T2 1 17496354 GHz 3.36 dBm T2 1 174596354 GHz 1.52 dBm
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051802H

FR1 n66+48A / 15MHz / CP-OFDM

QPSK

16QAM

Middle Channel

Middle Channel

2ctrum , trum 3
Ref Level 24.30 cbm  Offset 430 b = RBW 300 kHz RefLavel 24.30 dbm  OFfset 4,30 ob = RBW 300 kHz
o Att 30dE SWT 12.6ps @ YBW 1MHz  Mode auto FFT o Att 30de SWT  126us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
20 MI[1] 10.53 dBm)| 20 ™11 11.19 dBm
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.746049 GHz 10.53 dam ML 1.746978 GHz 11.19 dam
T1 1 1,7379271 GHz 6.97 dBm Oce Bw 14.145854145 MHz T1 L 1.7379271 GHz 6.68 dBm Oce Bw 14.145654145 MHz
T2 1 17520729 GHz 6.51 dam T2 1 1.7520729 GHz 5.49 dam
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zctrum v Spectrum v
Ref Level 24.30 dém  Offset 430 db & RBW 300 kHz Ref Level 24.30 dém  Offset 4.30 dB & RBW 300 kHz
o Att 30de SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT 126 us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
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CF 1,745 GHz 1001 pts Span 90.0 MHz CF 1.745 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result |
ML 1 1741374 GHz 10.55 dém ML 1 1.743921 GHz 7.08 dém
T1 1 1737957 GHz 5.16 dam oce Bw 14.115884116 MHz T1 1 1.7378971 GHz 2.42 dBm oce Bw 14.145854146 MHz
T2 1 17520729 GHz 5.47 dém T2 1 1.752043 GHz 3.35 dém
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051802H

FR1 n66+48A / 20MHz / CP-OFDM

QPSK

16QAM

Middle Channel

Middle Channel

5 trum =
Offsat 430 b = RBW 300 kHz RefLavel 24.30 dbm  OFfset 4,30 ob = RBW 300 kHz
30de SWT 1B.Sps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  18.8us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.741444 GHz 9.61 dam ML 1.748595 GHz 9.82 dam
T1 1 1,7354895 GHz 5.43 dbm Oce Bw 15.981016961 MHz T1 L 1.7354895 GHz 6.96 dBm Oce Bw 18.981016981 MHz
T2 1 17544705 GHz 5.48 dam T2 1 1.7544705 GHz 5.90 darm
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Spectrum Spectrum
Ref Level 24.30 dém  Offset 430 db & RBW 300 kHz Ref Level 24.30 dém  Offset 4.30 dB & RBW 300 kHz
o Att 30de SWT 18.8us @ VBW 1MHz Mode Auto FFT I Att 30de SWT 16.9u: @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max @17k Max
20 10.64 dBm| 2 ™Il 6.07 dBm
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CF 1,745 GHz 1001 pts Span 40.0 MHz CF 1.745 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre| X-value 1 Y-value | Function | Function Result | Type | Ref | Trc | X-value 1 Y-value | Function | Function Result |
ML 1 1749995 GHz 10.84 dBm ML 1 1741044 GHz .07 dem
T1 1 1.7354895 GHz 5.81 dBm Occ Bw 18.941058941 MHz T1 1 1.7355295 GHz 2.66 dém Occ Bw 18.98101B981 MHz
Tz 1 17544306 GHz 5,52 dém T2 1 1.7545105 GHz 2.32 dbm
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051802H

FR1 n66+48A / 40MHz / CP-OFDM

QPSK

16QAM

Middle Channel

Middle Channel

2ctrum , trum 3
Ref Level 24.30 com  Offset 4,30 0B = RBW 1 MHZ Reflavel 24.30 dbm  Offset 4,30 ob = RBW 1 MHZ
o Att 30de SWT  1ld4ps @ VBW 3MHz  Mode Auto FFT o Att a0de SWT  1l4ys @ YBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
20 o MLl 14.06 dBm) 20 o M1[1] 14.24 dBm)
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10 d IEWAS - A _e 38681318681 MHZ| 104 IEN - A QCEBA o, T2 38.601398601 MHz
10 v o 104 . Q i
0 de s 0 das |
[ | If
-10 d@m f \‘ -10 dam }
-20 dBm ( | -20 dém } 4
A ol | \ - - AV "
L e 7 . aodpfn - 7
40 dBm 40 dem
50 dBm -50 dam
-60 dBm -60 dBm:
-70 dém -70 dém
CF 1,745 GHz 1001 pts Span 80.0 MHz CF 1.745 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1727657 GHz 14.06 dam ML 1.743801 GHz 14,24 dBm
T1 1 1,7256593 GHz 7.70 dBm Oce Bw 38.601318561 MHz T1 L 1.7255794 GHz 9.15 dBm Oce Bw 38.601396601 MHz
T2 1 17643407 GHz 8.21 dam T2 1 1.7641808 GHz 7.28 dam
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Middle Channel

zctrum v Spectrum v
Ref Level 24.30 deém  Offset 4.30 db & RBW 1 MHz Ref Level 24.20 dém  Offset 4.30 dB & RBW 1 MHz
o Att 30de SWT  1l4ys @ VBW 3MHz  Mode Auto FFT I Att 30de SWT  1l4ps @ YBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
20 12.98 dBm| 2 551 dBm
1.7613840 GHz 1.7498750 GHz
10 ¢ 18} - o 38921078921 MHz 10 di 38.681318681 MHz
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-60 B -60 dBm
-70 dBm -70 dBm
CF 1,745 GHz 1001 pts Span 80.0 MHz CF 1.745 GHz 1001 pts Span B0.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result |
ML 1 1761384 GHz 12.38 dém ML 1 1.745875 GHz 9.51 dem
T1 1 1.7255794 GHz 7.38 dam oce Bw 38.921078921 MHz T1 1 1.7255794 GHz +.71 dBm oce Bw 38.681318681 MHz
Tz 1 17645005 GHz 7.79 dém T2 1 1.7642607 GHz 4.50 dBm
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Conducted Band Edge

FR1 n66+48A / 5MHz / DFT-S OFDM BPSK

Lowest Band Edge / 1 RB

Channel Power < -13dBm Pass

Spectrum
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1.710 GHz 50.000 kHz 1.71000 GHz -20.82 dBm -7.82 dB
1.715 GHz 100,000 kHz 171036 GHz 17.94 dBm -12.06 dB
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Lowest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum

Ref Level 22.20 dBm  Offset 4.20 dB
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FR1 n66+48A / 5MHz / DFT-S OFDM BPSK

Highest Band Edge / 1 RB

Channel Power < -13dBm Pass

Spectrum .

Ref Level 22.50 dBm  Offset 4.20 di Mode Auto Sweep
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1.781 GHz 1.790 GHz 1.000 MHz 1.78100 GHz -38.04 dBm -25.04 dB

L JC ) I we

Highest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum =

Ref Level 22.50 dBm  Offset 4.20 di Mode Auto Sweep

SGL Count 1007100
@1 AvgPwr

SPUEIRHE CHIEKABS

Line _§PURIOUS_| INE_ABS PABS

10 dBm

E(w\w-w,uw-\mfm A At o
di

-30 dBm
sttt ot
\ R
-40 dBm .
\.n,.,,. T, |
-50 dem s,
-60 dBm
-70 dBm
Start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Freguency |  Powerabs | ALimit
1,775 GHz 1.780 GHz 100,000 kHz 1,77756 GHz £.42 dBém -24.58 de
1.780 GHz 1.781 GHz 50.000 kHz 1.78000 GHz -32.21 dBm -20.21 dB
1.781 GHz 1.790 GHz 1.000 MHz 1.78101 GHz -32.06 dBm -19.06 di
L bid J GINNRNRND we
Datez 1 JAN 21 k)

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number 1 A212 of A229
Report Issued Date : Apr. 02, 2021
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG051802H

FR1 n66+48A / 5MHz / DFT-S OFDM QPSK

Lowest Band Edge / 1 RB

Channel Power < -13dBm Pass

Spectrum

Ref Level 22.20 dBm  Offset 4.20 dB

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr

Line _$PURIOUS_| INE_ABS PABS

10 dBm

0dB

-10 dBm

SPURIOUS_LINE_ABS_

-20 dém

-30 dBm

-40 dBm e i T i a
. R P J wetd L)
-50 dB me,
_'_Mf ‘\‘L‘ded\’,u-‘ [T
-60 dBm
-70 dBm
Start 1.7 GHz 3003 pts Stop 1.715 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Freguency |  Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1,70880 GHz -37.60 dBm -24.60 d&
1.709 GHz 1.710 GHz 50.000 kHz 1.71000 GHz -22.23 dBm -9.23 dB
1.710 GHz 1.715 GHz 100,000 kHz 1,71031 GHz 17.72 dBm -12.28 dB
——
L I J CHNRRNNED we
Date: 14.JAN.2021 08:35:12

Lowest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum

SGL Count 100/100

Ref Level 22.20 dBm  Offset 4.20 dB

Mode Auto Sweep

@1 AvgPwr

Line

PURIOUS_| INE_ABS PABS

10 dBm

A | S UV

odB

-10 dBm

SPURIOUS_LINE_ABS_

-20 dBm

-30 dBm
Whmw”“""“""w )
e
40 da b
S LA
et
st
-60 dBm
-70 dBm
Start 1.7 GHz 3003 pts Stop 1.715 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Freguency |  Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70841 GHz -31.51 dBm -18.51 d&
1.709 GHz 1.710 GHz 50.000 kHz 1.71000 GHz -33.65 dBm -20.65 dB
1.710 GHz 1.715 GHz 100,000 kHz 1,71060 GHz 6.23 dBm -23.77 dB
L bid J GINNRNRND we
Date: 14.JAN.2021 o8: x589

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number

1 A213 of A229

Report Issued Date : Apr. 02, 2021

Report Version

. Rev. 01




saronas. FCC RF Test Report

Report No. : FG051802H

FR1 n66+48A / 5MHz / DFT-S OFDM QPSK

Highest Band Edge / 1 RB

Channel Power < -13dBm Pass

Spectrum

Ref Level 22.50 dBm
SGL Count 100/100

Offset 4.20 dB Mode Auto Sweep

@1 AvgPwr

SPUEIRHE CHIEKABS

Line _$PURIOUS

INE_aBS_|M PAES

10 dBm:

0dB

-10 dBm

-20 dBm

-30 dBm

A dom J‘\

r M e »"““‘/J L’

@1 AvgPwr

SPUEIRHE CHIEKABS

Line _$PURIOUS
10 dBm

INE_ABS PABS

o e W B N RN PRy =)

i L

LAN \ ""\«...M-mm.me i
-50 dBm oh e — .
S p—
-60 dBm
-70 dBm
Start 1,775 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Freguency |  Powerabs | ALimit
1,775 GHz 1.780 GHz 100.000 kHz 1,77961 GHz 16.94 dBm -13.06 d&
1.780 GHz 1.781 GHz 50.000 kHz 1.78000 GHz -22.93 dBm -9.93 d&
1.781 GHz 1.790 GHz 1.000 MHz 1,78105 GHz -37.57 dBm -24.57 dB
L JU ] G v
Date: 4.JAN.2021 8:36:1
Highest Band Edge / Full RB Channel Power < -13dBm Pass
Spectrum =
Ref Level 22.50 dBm  Offset 4.20 dB Mode Auto Sweep
SGL Count 1007100

RALERPRIY
-50 dBm
-60 dBm
-70 dBm:
Start 1.775 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Freguency |  Powerabs | ALimit
1.775 GHz 1.780 GHz 100,000 kHz 177635 GHz 5.16 dBm -24.84 dB
1.780 GHz 1.781 GHz 50.000 kHz 1.78001 GHz -34.38 dBm -21.38 dB
1.781 GHz 1.790 GHz 1.000 MHz 178102 GHz -31.15 dBm -18.15 dg
L bid J [] ]
Date: 14.JAN.2021 8
Sporton International (Shenzhen) Inc. Page Number 1 A214 of A229

TEL : 86-755-8637-9589

FAX . 86
FCCID:

-755-8637-9595
ZMOFM350GL

Report Issued Date : Apr. 02, 2021
Report Version : Rev. 01




saronas. FCC RF Test Report

Report No. : FG051802H

FR1 n66+48A / 15MHz / DFT-S OFDM BPSK

Lowest Band Edge / 1 RB

Channel Power < -13dBm Pass

Spectrum .

Ref Level 22.20 dBm  Offset 4.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr

Line _$PURIOUS_| INE_ABS PA ﬂ
10 dBm l

1

-10 dBm T

| SPURIDUS_LINE_ABS_ I

-20 dBm '{
f

-30 dBm

40 dg ] 4
40 d rr‘ -»-F'J‘W V{wlk\ ‘,M* . . M

e MUY

-60 dBm

-70 dBm:

Start 1.7 GHz 3003 pts Stop 1.725 GHz

purious Emissions
Rangelow | RangeUp | RBW | Freguency |  Powerabs | ALimit

1,700 GHz 1.709 GHz 1,000 MHz 1,70000 GHz -36.10 dém -23.10 de

1.709 GHz 1.710 GHz 150,000 kHz 1.71000 GHz -15.68 dBm -6.68 dB

1.710 GHz 1.725 GHz 100,000 kHz 1.71046 GHz 17.36 dBm -12.64 dB

)i J W ee

Lowest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectum ()

Ref Level 22.20 dBm  Offset 4.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr

Line _$PURIOUS_| INE_ABS PABS
10 dBm

0dB S et e e _,\

-10 dBm f
| SPURIOUS_LINE_ABS_ , l
-20 dBm | T

-30 dBm I 1

‘ |
L . Ji L,
40 dem MML, -
-50 dBm
-60 dBm
-70 dBm
Start 1.7 GHz 3003 pts Stop 1.725 GHz
purious Emissions
Rangelow | RangeUp | RBW | Freguency |  Powerabs | ALimit
1,700 GHz 1.709 GHz 1,000 MHz 1,70897 GHz -3E.23 dém -22.23 de
1.709 GHz 1.710 GHz 150,000 kHz 1.70998 GHz -32.74 dBm -19.74 dB
1.710 GHz 1.725 GHz 100,000 kHz 1.71726 GHz 1.02 dém -28.98 dB
- S
Il GHIIINEDD we
Date: 14.JAN.2021 08:15:01

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number 1 A215 of A229
Report Issued Date : Apr. 02, 2021
Report Version : Rev. 01




s=amranas. FCC RF Test Report Report No. : FG051802H

FR1 n66+48A / 15MHz / DFT-S OFDM BPSK

Highest Band Edge / 1 RB Channel Power < -13dBm Pass

Spectrum .

Ref Level 22.50 dBm  Offset 4.20 di
SGL Count 1007100
@1 AvgPwr
SPUEIRHE CHIEKABS
Line _§PURIOUS_| INE_ABS PABS ('

Mode Auto Sweep

10 dBm:

0dB

-10 dBm '}

/ {
-20 dém T

phf
‘;u dam J‘F i w‘
-0 dBm T 1 - /
FE\ " NP e
SORBN T T e A

-60 dBm:

-70 dBm

Start 1.765 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Freguency |  Powerabs | ALimit
1,765 GHz 1.780 GHz 100,000 kHz 1,77850 GHz 18,19 dBm -11.61 dB
1.780 GHz 1.781 GHz 150,000 kHz 1.78000 GHz -21.87 dBm -8.87 dB
1.781 GHz 1.790 GHz 1.000 MHz 1,78100 GHz -35.66 dBm -22.66 dB
. ——
L I J CHNRRNNED we
Data: 14.JAN 21 08:17:52

Highest Band Edge / Full RB Channel Power < -13dBm Pass

Ref Level 22.50 dBm  Offset 4.20 di Mode Auto Sweep
SGL Count 1007100
@1 AvgPwr
SPUEIRHE CHIEKABS
Line _§PURIOUS_| INE_ABS PABS
10 dBm

LT —

<10 dem:

20 dBm

1
IABD dem

-40 dBm A — 1

- /
-50 dBm

-60 dBm

-70 dBm:

Start 1.765 GHz
Spurious Emissions
Rangelow | RangeUp | RBW |
1,765 GHz 1.780 GHz 100,000 kHz
1.780 GHz 1.781 GHz 150,000 kHz
1.781 GHz 1.790 GHz 1.000 MHz

3003 pts

Stop 1.79 GHz

Freguency |  Powerabs | ALimit
1,76866 GHz 1.14 deém -26.66 dB
1.78002 GHz -41.25 dBm -28.25 dB
1,78834 GHz -35.01 dBm -22.01 dB

L L ] (I e

Sporton International (Shenzhen) Inc.

Page Number 1 A216 of A229
TEL : 86-755-8637-9589 Report Issued Date : Apr. 02, 2021
FAX : 86-755-8637-9595 Report Version : Rev. 01

FCC ID : ZMOFM350GL




s=amranas. FCC RF Test Report Report No. : FG051802H

FR1 n66+48A / 15MHz / DFT-S OFDM QPSK

Lowest Band Edge / 1 RB Channel Power < -13dBm Pass

Spectum ()

Ref Level 22.20 dBm  Offset 4.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr

)
Line _$PURIOUS_|LINE_ABS PA :TlL
10 dem

odB

i
-10 dBm | L
| SPURIOUS_LINE_ABS_ ﬂ
-20 dBm

-30 dBm l 'I\'Uf“‘w’\

-40 dBm i j {
" | /
e "“‘*W«*"“‘W / \A“Ln an s Al Afenn ot |

Tt

-60 dBm:

-70 dBm

Start 1.7 GHz 3003 pts Stop 1.725 GHz

purious Emissions

Rangelow | RangeUp | RBW | Freguency |  Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1,70883 GHz -37.73 dBm -24.73 d&
1.709 GHz 1.710 GHz 150,000 kHz 1.70999 GHz -21.49 dBm -8.49 dB
1.710 GHz 1.725 GHz 100,000 kHz 1,71046 GHz 17.28 dBm -12.72 dB
- P—
1 G v
Date: 14.JAN.2021 B:15:2

Lowest Band Edge / Full RB Channel Power < -13dBm Pass

Spectum ()

Ref Level 22.20 dBm  Offset 4.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr

Line _$PURIOUS_| INE_ABS PABS
10 dBm

0dB — »

-10 derm - \l
| ERURIOUS_LINE_ABS_ l \
-20 dBm j

-30 dBm

W
" uan /

40

-50 dém
-60 dBm
-70 dBm:
Start 1.7 GHz 3003 pts Stop 1.725 GHz
purious Emissions
Rangelow | RangeUp | RBW | Freguency |  Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70879 GHz -35.57 dém -22.57 de
1.709 GHz 1.710 GHz 150.000 kHz 1.70999 GHz -36.51 dBm -23.51 dB
1.710 GHz 1.725 GHz 100.000 kHz 172342 GHz 0.61 dBm -29.39 dB
- S
] G v
Date: 14.JAN.2021 08:14:42
Sporton International (Shenzhen) Inc. Page Number 1 A217 of A229
TEL : 86-755-8637-9589 Report Issued Date : Apr. 02, 2021
FAX : 86-755-8637-9595 Report Version : Rev. 01

FCC ID : ZMOFM350GL



saronas. FCC RF Test Report

Report No. : FG051802H

FR1 n66+48A / 15MHz / DFT-S OFDM QPSK

Highest Band Edge / 1 RB

Channel Power < -13dBm Pass

Spectrum =

Ref Level 22.50 dBm  Offset 4.20 dB Mode Auto Sweep
SGL Count 100/100

@1 AvgPwr

SPURIRIE CHBEKABS

Line _$PURIOUS_|LINE_ABS PAES A
10 dBm

-20 dBm

-,

M/
-30 dBm: { ‘\J
-#0 dBm t
P M L=
h P —
Ln . AN e N
A e r v SO B
-60 dBm
-70 dBm
Start 1.765 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.765 GHz 1.780 GHz 100,000 kHz 1,77948 GHz 17.10 dBm -12.80 d&
1.780 GHz 1.781 GHz 150,000 kHz 1.78001 GHz -21.63 dBm -8.63 dB
1.781 GHz 1.790 GHz 1.000 MHz 1,78104 GHz -36.76 dBm -23.76 dB
- —
L JL ] (LTI
Datez 1 JAN 21 g:1

Highest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum =

Ref Level 22.50 dBm  Offset 4.20 dB Mode Auto Sweep
SGL Count 100/100

@1 AvgPwr

SPUEIRHE CHIEKABS

Line _$PURIOUS_| INE_ABS PABS
10 dBm:

0 dB

e e e RS Tn A Ty
40 dom

<20 dBm L

fl‘su dem \l
-40 dBm LL [ g —

-50 dBm

-60 dam

-70 dBm:

Start 1.765 GHz 3003 pts
Spurious Emissions
Rangelow | RangeUp | RBW | Freguency |  Powerabs |
1,765 GHz 1.780 GHz 100,000 kHz 1.76763 GHz 0.05 dem
1.780 GHz 1.781 GHz 150,000 kHz 1.78001 GHz -41.03 dBm
1.781 GHz 1.790 GHz 1.000 MHz 1,78117 GHz -35.83 dBm

Stop 1.79 GHz

ALimit

-20.05 dB
-28.03 dB
-22.83 dé

L JC ) I we

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number 1 A218 of A229
Report Issued Date : Apr. 02, 2021
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG051802H

FR1 n66+48A / 40MHz / DFT-S OFDM BPSK

Lowest Band Edge / 1 RB

Channel Power < -13dBm Pass

Spectrum %

Spectrum #

Ref Level 22.20 dbm
SGL Count 1000/1000
@1 AvgPwr

Offset 420 dp Mode A

uto Sweep

Ref Level 19.00 dBm
o Att
SGL Count 100/100

30 dB @ SWT

Offset 4.20 d&2 @ RBW 30 kHz

100 ms @ VBW 100 kHz Mode Sweep

@ 1IRm AvgPwr

Line RIOUS_LINE_ABS PABS
10 dBm
ods
B e e ala s W SUVISEVI JENRY SO _;..w._.,w‘l
-10 dBm |
| SPURIOUS_LINE_ABS_ ‘ ‘
-20 dBm ‘ l
-30 dBm f
Bm
-50 dam
-60 dBm
-70 dBm
Start 1.7 GHz 3003 pts Stop 1.75 GHz
purious Emissions
Rangelow | RangeUp | RBW | Freguency |  Powerabs | ALimit
1,700 GHz 1.709 GHz 1,000 MHz 1,70879 GHz -32,91 dém -19.91 de
1.709 GHz 1.710 GHz 500,000 kHz 1.71000 GHz -31.62 dBm -18.62 dB
1.710 GHz 1.750 GHz 100,000 kHz 1,71853 GHz -3.01 dBm -33.01 dB
) D v

Line _$PURIOUS IHV\F ABS PABS
10 dBm JI S
ods ]
H 0 dBm
-10 dem H )
| SPURIOUS_LINE_&RS_ J! | -10 dBr
20 dBm
/ \ -20 dBm
.30 dBm i M
AT
-40 dem A A v
j ’ \f ‘H 1 F
" RPN [ ] ]|l ce
Y AN N e N WU P 4 M SRR WO PSP Vo) SO | SR | T y
50
50 dBm
-70 dem 80,45
Start 1.7 GHz 3003 pts stop 1.75 GHz | |[| 7998
purious Emissions
Rangelow | RangeUp | RBW | Freguency | Ppowerabs | ALimit CF 1.70975 GHz 5001 pts Span 1.02 MHz
1.700 GHz 1.709 GHz 1.000 MHz 1.70859 GHz -34.29 dBm -21.29 de h 1
1.709 GHz 1.710 GHz 500.000 kHz 1.70999 GHz -13.82 dBm -n0.52 dp_|||[[Channel Power
1,710 GHz 1.750 GHz 100,000 kHz 171068 GHz 17.08 dBm -12.02 dB Bandwidth 500.00 kHz Power -24.77 dBm Tx Total -24.77 dBm
i J (1] 1) wa i (7] )
Date: 14.JAN.2021 O Date: 14.JAN.2021 2
Lowest Band Edge / Full RB Channel Power < -13dBm Pass
Spectrum =
Ref Level 22.20 dbm  Offset 4.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX: 86-
FCCID:

755-8637-9595
ZMOFM350GL

Page Number

1 A219 of A229

Report Issued Date : Apr. 02, 2021

Report Version : Rev. 01



s=amranas. FCC RF Test Report Report No. : FG051802H

FR1 n66+48A / 40MHz / DFT-S OFDM BPSK

Highest Band Edge / 1 RB Channel Power < -13dBm Pass

Spectrum .

Ref Level 22.50 dBm  Offset 4.20 di Mode Auto Sweep
SGL Count 1000/1000

@1 AvgPwr
SPUEIRHE CHIEKABS

Line _$PURIOUS_| INE_ABS PABS
10 dBm:

-10 dBm

!
|
|
\

{
-20 dBm /

-30 dBm \ J \I
[T /
\_

-40 dBm:

I
Lo gt 1 [ ‘J
‘ED..:’LJM\.;\“-\J\ it UL AL SN

-60 dBm
-70 dBm
Start 1.74 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Power Abs ALimit
1,740 GHz 1.780 GHz 100.000 kHz 1,77934 GHz 16.84 dBm -13.16 d&
1.780 GHz 1.781 GHz 500,000 kHz 1.78000 GHz -16.17 dBm -3.17 dB
1.781 GHz 1.790 GHz 1.000 MHz 1,78133 GHz -33.58 dBm -20.58 dB
L I ] G e
Date: 14.JAd 21 06
Highest Band Edge / Full RB Channel Power < -13dBm Pass
Spectrum k=
Ref Level 22.50 dBm  Offset 4.20 dB Mode Auto Sweep
SGL Count 1007100

@1 AvgPwr

SPUEIRHE CHIEKABS

Line _$PURIOUS
10 dBm

INE_ABS

TR A‘ph\“_l‘“r\_

| PRSI Y

PP e A A

—"“Luwu-ﬁ\f‘t

-50 dBm

-60 dBm

-70 dBm:

Start 1.74 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Freguency |  Powerabs | ALimit
1,740 GHz 1.780 GHz 100,000 kHz 1,76084 GHz -3.01 dBm -33.01 dB
1.780 GHz 1.781 GHz 500,000 kHz 1.78040 GHz -20.76 dBm -7.76 dB
1.781 GHz 1.790 GHz 1.000 MHz 1,78777 GHz -16.43 dBm -3.43 d&
L bid J GINNRNRND we
Date: 14.JAN 021 07:48

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number 1 A220 of A229
Report Issued Date : Apr. 02, 2021
Report Version : Rev. 01




s=amranas. FCC RF Test Report Report No. : FG051802H

FR1 n66+48A / 40MHz / DFT-S OFDM QPSK

Lowest Band Edge / 1 RB Channel Power < -13dBm Pass

Spectrum .

Ref Level 22.20 dBm  Offset 4.20 dB Mode Auto Sweep
SGL Count 1000/1000
@1 AvgPwr
Line _$PURIOUS IFV\.F ABS PABS
10 dBm
ode ‘t
-10 dBm H
| SPURIDUS_LINE_ABS_
-20 dBm t
_ i
30 dBm T V <
; Al - s
40 dem ’J/ ¥ i “i.\l \ /
\ [ ) |
LPAY S ENY A NS N PV LY RSO NN IR WY M P |
-60 dBm
-70 dBm
Start 1.7 GHz 3003 pts Stop 1.75 GHz
purious Emissions
Rangelow | RangeUp | RBW | Freguency |  Powerabs | ALimit
1,700 GHz 1.709 GHz 1,000 MHz 1,70884 GHz -3E.59 dém -22.59 de
1.709 GHz 1.710 GHz 500,000 kHz 1.70999 GHz -16.24 dBm -3.24 dB
1.710 GHz 1.750 GHz 100,000 kHz 1.71062 GHz 16.55 dBm -13.45 dB
- S
)i G we
Date: 14.JAN.2021 07:46:02

Lowest Band Edge / Full RB Channel Power < -13dBm Pass

Spectum ()

Ref Level 22.20 dBm  Offset 4.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Line PURIOUS_LINE_ABS F
10 dBm
ods
B T T B B |
-10 dem { I
| SPURIOUS_LINE_ABS_ [
-20 dBm
‘ I
-30 dBm )‘ !L
h | /
-50 dBm
-60 dBm
-70 dBm
Start 1.7 GHz 3003 pts Stop 1.75 GHz
purious Emissions
Rangelow | RangeUp | RBW | Freguency |  Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1,70884 GHz -36.97 dBm -23.57 d&
1.709 GHz 1.710 GHz 500,000 kHz 1.71000 GHz -32.74 dBm -19.74 dB
1.710 GHz 1.750 GHz 100,000 kHz 1.7306€ GHz -4.26 dBm -34.26 dB
- S
Il GHIIINEDD we
Date: 14.JAN.2021 07: 40

Sporton International (Shenzhen) Inc. Page Number 1 A221 of A229
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Report Issued Date : Apr. 02, 2021
Report Version : Rev. 01



saronas. FCC RF Test Report

Report No. : FG051802H

FR1 n66+48A / 40MHz / DFT-S OFDM QPSK

Highest Band Edge / 1 RB

Channel Power < -13dBm Pass

Spectrum % =
Ref Level 22.50 deém

Offset 4.20 dB Mode Auto Sweep

SGL Count 1000/1000

@1 AvgPwr
SPUEIRHE CHIEKABS

Line _$PURIOUS_|LINE_ABS PABS W
10 dBm

0dB |

<10 dem: 1

-20 dBm ) \

-30 dBm

f
-40 dBm:

N

0 diym = S ]
f‘%\“ﬁwwﬁu\w‘" IEPIUUN RIS, LU WS ) T YA
-60 dem:

-70 dBm:

Start 1.74 GHz 3003 pts Stop 1.79 GHz

Spurious Emissions
Rangelow | RangeUp | RBW | Freguency |  Powerabs | ALimit
1.740 GHz 1.780 GHz 100,000 kHz 1,77934 GHz 16.31 dBm -13.69 db

1.780 GHz 1.781 GHz 500,000 kHz 1.78001 GHz -16.39 dBm -3.39 dB

1.781 GHz 1.790 GHz 1.000 MHz 1,78133 GHz -35.40 dBm -22.40 dB

L I )

J

Highest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum =

Ref Level 22.50 dBm  Offset 4.20 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr
SPUEIRHE CHIEKABS
Line _§PURIOUS_| INE_ABS PABS
10 dBm
0de

O S A ot IRV W RIRVVITY NPPPTy! A o)
110 dem

20 dem |

|3D dem l

-40 dBm:

-50 dBm

-60 dBm:

-70 dBm

Start 1.74 GHz

3003 pts Stop 1.79 GHz

Spurious Emissions

Rangelow | RangeUp | RBW | Freguency |  Powerabs | ALimit
1,740 GHz 1.780 GHz 100,000 kHz 1,75824 GHz -3.08 dBm -33.08 dB
1.780 GHz 1.781 GHz 500,000 kHz 1.78006 GHz -31.41 dBm -18.41 dB
1.781 GHz 1.790 GHz 1.000 MHz 1,78940 GHz -36.97 dBm -23.97 dB

J [| L

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number 1 A222 of A229
Report Issued Date : Apr. 02, 2021
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG051802H

Conducted Spurious Emission

FR1 n66+48A / 5MHz / DFT-S OFDM / BPSK

Lowest Channel / 1RB

Middle Channel / 1RB

Spectrum = spectrum 2
Ref Level 0.00 dBm  Offset 4.20 d& Mode Auto Sweep Ref Level 0.00 dem Offset 4.20 d& Mode Auto Sweep
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Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 977.45877 MHz -55.55 dBm -42,55 dB 30,000 MHz 1,000 GHz 1.000 MHz 989.57771 MHz -55.53 dBm -42.53 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.04425 GHz -55.95 dBm -42.95 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.67534 GHz -55.73 dBm -42.73 de
1.790 GHz 3,000 GHz 1.000 MHz 2.52886 GHz -54,31 dBm -41,31 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.51475 GHz -54,32 dBm -41.32 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.93142 GHz -50.16 dBm -37.16 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.98642 GHz -50.20 dBm -37.20 db
9.000 GHz 13.000 GHz 1.000 MHz 10.57955 GHz -50.29 dBm -37.20 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.67854 GHz -50.23 dBm -37.23 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.51083 GHz -43.62 dBm -30.62 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.49042 GHz -43.52 dBm -30.52 dB
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Highest Channel / 1RB
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Ref Level 0.00 dBm
SGL Count 100/100

Offset 4.20 de
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Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 950.79710 MHz -55.62 dBm -42.62 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.05405 GHz -55.93 dBm -42.93 dB
1.790 GHz 3,000 GHz 1.000 MHz 2.50870 GHz -54,22 dBm -41,22 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.50092 GHz -50.25 dbm -37.25 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.68504 GHz -50.16 dBm -37.16 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.45950 GHz -43,34 dBm -30.34 dBb
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FR1 n66+48A / 5MHz / DFT-S OFDM / QPSK

Lowest Channel / 1RB

Middle Channel / 1RB
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Ref Level 0.00 dBm  Offset 4.20 d& Mode Auto Sweep Ref Level 0.00 dem Offset 4.20 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
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Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 942,07146 MHz -55.60 dBm -42.60 dB 30,000 MHz 1,000 GHz 1.000 MHz 845.60470 MHz -55.57 dBm -42.57 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.31047 GHz -55.77 dBm -42.77 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.43536 GHz -55.81 dBm -42.81 d&
1,790 GHz 3,000 GHz 1.000 MHz 2.97157 GHz -54,00 dBm -41,00 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.03932 GHz -54,27 dBm -41.27 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.57692 GHz -50.13 dBm -37.13 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.99892 GHz -50.11 dBm -37.11 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.66904 GHz -50.21 dBm -37.21 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.68004 GHz -50.33 dBm -37.33 d8
13.000 GHz 18.000 GHz 1.000 MHz 15.50250 GHz -43,35 dBm -30.35 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.45375 GHz -43,54 dBm -30.54 d&
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 973.58071 MHz -55.43 dBm -42.43 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.61202 GHz -56.01 dBm -43.01 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.98528 GHz -54.42 dBm -41,42 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.98692 GHz -50.01 dBm -37.01dB
9.000 GHz 13.000 GHz 1.000 MHz 10.67404 GHz -50.28 dBm -37.28 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.45125 GHz -43,33 dBm -30.32 dB
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FR1 n66+48A / 15MHz / DFT-S OFDM / BPSK

Lowest Channel / 1RB

Middle Channel / 1RB
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Ref Level 0.00 dBm  Offset 4.20 d& Mode Auto Sweep Ref Level 0.00 dem Offset 4.20 d& Mode Auto Sweep
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Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 957.09885 MHz -55.58 dBm -42,58 dB 30,000 MHz 1,000 GHz 1.000 MHz 931.89155 MHz -55.47 dBm -42.47 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69668 GHz -48.99 dBm -35.99 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69668 GHz -48.32 dBm -35.32 dg
1,790 GHz 3,000 GHz 1.000 MHz 2.96956 GHz -54,39 dBm -41,30 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.06351 GHz -54,34 dBm -41.34 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.52192 GHz -50.12 dbm -37.12 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.99542 GHz -50.08 dBm -37.08 db
9.000 GHz 13.000 GHz 1.000 MHz 10.67904 GHz -50.37 dBm -37.37 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.57355 GHz -50.29 dBm -37.28 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.50958 GHz -43,54 dBm -30.54 db 13.000 GHz 18,000 GHz 1.000 MHz 15.51417 GHz -43.43 dBm -30.43 d&
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 944,49525 MHz -55.62 dBm -42.62 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69668 GHz -49.71 dBm -36.71 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.63571 GHz -54,37 dBm -41,37 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.52292 GHz -50.23 dbm -37.23 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.57205 GHz -50.24 dBm -37.24 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.50000 GHz -43.48 dBm -30.48 db
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FR1 n66+48A / 15MHz / DFT-S OFDM / QPSK

Lowest Channel / 1RB

Middle Channel / 1RB
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Ref Level 0.00 dBm  Offset 4.20 d& Mode Auto Sweep Ref Level 0.00 dem Offset 4.20 d& Mode Auto Sweep
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purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 952.25137 MHz -55.78 dBm -42.78 dB 30,000 MHz 1,000 GHz 1.000 MHz 969.70265 MHz -55.73 dBm -42.73 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69668 GHz -49.09 dBm -36.09 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69668 GHz -48.66 dBm -35.66 d&
1,790 GHz 3,000 GHz 1.000 MHz 2.51152 GHz -54,38 dBm -41,38 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.05545 GHz -54.465 dBm -41.46 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.85792 GHz -50.14 dBm -37.14 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.99292 GHz -50.19 dBm -37.15 db
9.000 GHz 13.000 GHz 1.000 MHz 10.68904 GHz -50.17 dBm -37.17 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.58505 GHz -50.12 dBm -37.12 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.46292 GHz -43.44 dBm -30.44 dBb 13.000 GHz 18,000 GHz 1.000 MHz 15.46334 GHz -43.56 dBm -30.56 dB
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purious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 948,37331 MHz -55.53 dBm -42.53 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69668 GHz -48.39 dBm -35.39 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.51112 GHz -54,27 dBm -41,27 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.93292 GHz -50.13 dBm -37.13 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.68104 GHz -50.11 dBm -37.11 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.40042 GHz -43,57 dBm -30.57 dB
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FR1 n66+48A / 40MHz / DFT-S OFDM / BPSK

Lowest Channel / 1RB

Middle Channel / 1RB
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Ref Level 0.00 dBm  Offset 4.20 d& Mode Auto Sweep Ref Level 0.00 dem Offset 4.20 d& Mode Auto Sweep
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purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 961.33683 MHz -60.54 dBm -47.54 dB 30,000 MHz 1,000 GHz 1.000 MHz 979.39780 MHz -60.58 dBm -47.68 db
1.000 GHz 1.700 GHz 1.000 MHz 1.69843 GHz -51.62 dBm -38.62 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69738 GHz -53.87 dBm -40.87 d&
1,790 GHz 3,000 GHz 1.000 MHz 1.79060 GHz -58,72 dBm -45.72 dB 1,790 GHz 2,000 GHz 1.000 MHz 1.80351 GHz -53.50 dBm -40.50 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.93242 GHz -54.99 dbm -41.95 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.99842 GHz -55.00 dBm -42.00 db
9.000 GHz 13.000 GHz 1.000 MHz 10.69054 GHz -58.02 dBm -45.02 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.58905 GHz -58.10 dBm -45.10 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.46334 GHz -52.81 dBm -39.81 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.46667 GHz -52,73 dBm -39.73 dB
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 977.94353 MHz -60.72 dBm -47.72 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69913 GHz -58.48 dBm -45.46 dB
1,790 GHz 3,000 GHz 1.000 MHz 1.79020 GHz -49,17 dBm -36.17 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.98742 GHz -55.00 dBm -42.00 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.58055 GHz -57.98 dBm -44.98 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.51458 GHz -52.72 dBm -39.72 dB
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FR1 n66+48A / 40MHz / DFT-S OFDM / QPSK
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 986.18441 MHz -60.65 dBm -47.65 dB 30,000 MHz 1,000 GHz 1.000 MHz 924.13543 MHz -60.54 dBm -47.54 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69843 GHz -50.69 dBm -37.69 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69738 GHz -53.57 dBm -40.57 d&
1,790 GHz 3,000 GHz 1.000 MHz 1.79020 GHz -58,00 dBm -45,00 dB 1,790 GHz 2,000 GHz 1.000 MHz 1.80351 GHz -52,07 dBm -39.07 d&
3.000 GHz 5.000 GHz 1.000 MHz 6.93692 GHz -54.98 dBm -41.98 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.99942 GHz -55.03 dBm -42.03 db
9.000 GHz 13.000 GHz 1.000 MHz 10.59455 GHz -58.00 dBm -45.00 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.58555 GHz -58,04 dBm -45.04 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.47084 GHz -52.81 dBm -39.81 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.46000 GHz -52.92 dBm -39.92 d&
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 920.74213 MHz -60.70 dBm -47.70 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69878 GHz -58.85 dBm -45.85 dB
1,790 GHz 3,000 GHz 1.000 MHz 1.79020 GHz -49,11 dBm -36.11 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.95042 GHz -55.06 dBm -42.06 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.56605 GHz -58.05 dBm -45.05 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.50083 GHz -52.65 dBm -39.65 dB
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Frequency Stability

Test Conditions NR n66+48A (BPSK) / Middle Channel Limit
BW 40MHz Vgg:‘]ij”
Temperature Voltage

(°C) (Volt) De(z;:)ar:i;)n Result
50 Normal Voltage 0.0018
40 Normal Voltage 0.0027
30 Normal Voltage 0.0012
20(Ref.) Normal Voltage 0.0013
10 Normal Voltage 0.0021
0 Normal Voltage 0.0018

-10 Normal Voltage 0.0019 PASS
-20 Normal Voltage 0.0029
-30 Normal Voltage 0.0017
20 Maximum Voltage 0.0031
20 Normal Voltage 0.0013
20 Battery End Point 0.0022

Note:

1. Normal Voltage =3.3 V. ; Battery End Point (BEP) =3.14 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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Appendix B. Test Results of Radiated Test

Radiated Spurious Emission NSA mode

EN-DC_5A_n2A/LTE 10MHz + NR 20MHz / QPSK DFT-s-OFDM

.. ver PA .G. X le [TX Antenn ..
Channel Fr(eﬁ/ll:_'ezn)cy (E:;E) (;'g]nlqt) I(_)ir:it Resading P?)v(\?er Ic()::sa:sb : Gatiﬁ aPOI?S/Z\?)“()n
(dB) (dBm) | (dBm) (dB) (dBi)
3701.5 -61.92 -13 -48.92 -76.46 -68.68 5.82 12.58 H
5552.25 | -60.91 -13 -47.91 -78.44 -66.63 7.28 13.00 H
NR n2 7403 -55.14 -13 -42.14 -77.85 -58.30 8.32 11.48 H
Lowest 3701.5 -61.69 -13 -48.69 -76.52 -68.45 5.82 12.58 \Y
5552.25 | -60.89 -13 -47.89 -78.47 -66.61 7.28 13.00 v
7403 -54.97 -13 -41.97 -77.73 -58.13 8.32 11.48 v
1664.18 | -66.33 -13 -53.33 -72.58 -69.58 4.00 9.40 H
2496.27 | -63.67 -13 -50.67 -73.96 -67.24 4.88 10.60 H
LTE Bands| 3328.36 | -64.25 -13 -51.25 -76.42 -69.18 5.52 12.60 H
Lowest | 1664.18 | -66.64 -13 -53.64 -72.66 -69.89 4.00 9.40 \Y
2496.27 | -63.63 -13 -50.63 -74.26 -67.20 4.88 10.60 \Y
3328.36 | -63.85 -13 -50.85 -76.43 -68.78 5.52 12.60 \Y
37415 -61.61 -13 -48.61 -76.24 -68.36 5.85 12.60 H
5612.25 | -60.39 -13 -47.39 -78.11 -66.19 7.30 13.10 H
NR n2 7483 -54.83 -13 -41.83 -77.24 -57.98 8.35 11.50 H
Middle 37415 -61.43 -13 -48.43 -76.27 -68.18 5.85 12.60 Y,
5612.25 | -60.17 -13 -47.17 -77.8 -65.97 7.30 13.10 \Y
7483 -55.00 -13 -42.00 -77.35 -58.15 8.35 11.50 \Y
1664.18 | -65.94 -13 -52.94 -72.19 -69.19 4.00 9.40 H
2496.27 | -64.02 -13 -51.02 -74.31 -67.59 4.88 10.60 H
LTE Bands| 3328.36 | -64.30 -13 -51.30 -76.47 -69.23 5.52 12.60 H
Middle | 1664.18 | -66.58 -13 -53.58 -72.60 -69.83 4.00 9.40 v
2496.27 | -63.73 -13 -50.73 -74.36 -67.30 4.88 10.60 \Y
3328.36 | -63.71 -13 -50.71 -76.29 -68.64 5.52 12.60 Y,
3781.5 -61.80 -13 -48.80 -76.50 -68.54 5.88 12.62 H
5672.25 | -60.41 -13 -47.41 -78.27 -66.22 7.32 13.13 H
NR n2 7563 -55.53 -13 -42.53 -77.74 -58.69 8.38 11.54 H
Highest | 37815 -61.58 -13 -48.58 -76.41 -68.32 5.88 12.62 v
5672.25 | -60.76 -13 -47.76 -78.59 -66.57 7.32 13.13 \Y
7563 -55.78 -13 -42.78 -77.81 -58.94 8.38 11.54 \Y;
1664.18 | -66.09 -13 -53.09 -72.34 -69.34 4.00 9.40 H
2496.27 | -63.79 -13 -50.79 -74.08 -67.36 4.88 10.60 H
LTE Bands| 3328.36 | -64.08 -13 -51.08 -76.25 -69.01 5.52 12.60 H
Highest | 1664.18 | -66.54 -13 -53.54 -72.56 -69.79 4.00 9.40 v
2496.27 | -63.77 -13 -50.77 -74.40 -67.34 4.88 10.60 \Y
3328.36 | -63.84 -13 -50.84 -76.42 -68.77 5.52 12.60 \Y;
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG051802H

EN-DC_2A_n5A/LTE 20MHz + NR 20MHz / QPSK DFT-s-OFDM

Frequency| EIRP Limit Qvgr SPA SC. TX Cable [TX Am.ennaPolarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Gal.n (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1650 -66.85 -13 -53.85 -73.10 -70.08 3.98 9.36 H
2475 -64.50 -13 -51.50 -74.84 -68.05 4.85 10.55 H
NR n5 3300 -63.83 -13 -50.83 -76.23 -68.76 5.50 12.58 H
Lowest 1650 -67.04 -13 -54.04 -73.18 -70.27 3.98 9.36 Vv
2475 -64.23 -13 -51.23 -74.93 -67.78 4.85 10.55 V
3300 -63.37 -13 -50.37 -76.22 -68.30 5.50 12.58 V
3742.18 -61.63 -13 -48.63 -76.26 -68.38 5.85 12.60 H
5613.27 -60.63 -13 -47.63 -78.35 -66.43 7.30 13.10 H
LTE Band2| 7484.36 -55.42 -13 -42.42 -77.83 -58.57 8.35 11.50 H
Lowest 3742.18 -61.26 -13 -48.26 -76.1 -68.01 5.85 12.60 Vv
5613.27 -60.61 -13 -47.61 -78.24 -66.41 7.30 13.10 V
7484.36 -55.60 -13 -42.60 -77.94 -58.75 8.35 11.50 V
1654.5 -66.90 -13 -53.90 -73.18 -70.15 4.00 9.40 H
2481.75 -64.50 -13 -51.50 -74.82 -68.07 4.88 10.60 H
NR n5 3309 -63.72 -13 -50.72 -76.05 -68.65 5.52 12.60 H
Middle 1654.5 -67.02 -13 -54.02 -73.15 -70.27 4.00 9.40 Vv
2481.75 -64.05 -13 -51.05 -74.73 -67.62 4.88 10.60 V
3309 -63.29 -13 -50.29 -76.06 -68.22 5.52 12.60 V
3742.18 -61.25 -13 -48.25 -75.88 -68.00 5.85 12.60 H
5613.27 -60.29 -13 -47.29 -78.01 -66.09 7.30 13.10 H
LTE Band2| 7484.36 -55.13 -13 -42.13 -77.54 -58.28 8.35 11.50 H
Middle 3742.18 -61.14 -13 -48.14 -75.98 -67.89 5.85 12.60 Vv
5613.27 -60.31 -13 -47.31 -77.94 -66.11 7.30 13.10 V
7484.36 -55.23 -13 -42.23 -77.57 -58.38 8.35 11.50 V
1660 -66.52 -13 -53.52 -72.78 -69.69 4.10 9.42 H
2490 -64.43 -13 -51.43 -74.73 -68.01 4.90 10.63 H
NR n5 3320 -64.30 -13 -51.30 -76.54 -69.22 5.55 12.62 H
Highest 1660 -66.89 -13 -53.89 -72.96 -70.06 4.10 9.42 Vv
2490 -63.93 -13 -50.93 -74.57 -67.51 4.90 10.63 V
3320 -63.80 -13 -50.80 -76.46 -68.72 5.55 12.62 V
3742.18 -61.61 -13 -48.61 -76.24 -68.36 5.85 12.60 H
5613.27 -60.50 -13 -47.50 -78.22 -66.30 7.30 13.10 H
LTE Band2| 7484.36 -55.57 -13 -42.57 -77.98 -58.72 8.35 11.50 H
Highest | 3742.18 -61.48 -13 -48.48 -76.32 -68.23 5.85 12.60 Vv
5613.27 -60.74 -13 -47.74 -78.37 -66.54 7.30 13.10 V
7484.36 -55.49 -13 -42.49 -77.83 -58.64 8.35 11.50 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG051802H

EN-DC_48A_n66A / LTE 20MHz + NR 40MHz / QPSK DFT-s-OFDM

L Over SPA S.G. TX Cable [TX Antenna .
Frequency| EIRP Limit . . . Polarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3422.8 -66.11 -13 -53.11 -54.35 -72.99 5.60 12.48 H
5134.2 -63.54 -13 -50.54 -56.08 -69.22 7.10 12.78 H
NR n66 6845.6 -60.23 -13 -47.23 -55.37 -63.62 8.38 11.77 H
Lowest 3422.8 -65.76 -13 -52.76 -54.57 -72.64 5.60 12.48 Vv
5134.2 -63.89 -13 -50.89 -56.37 -69.57 7.10 12.78 V
6845.6 -60.82 -13 -47.82 -55.72 -64.21 8.38 11.77 V
7332.00 -58.03 -40 -18.03 -55.19 -61.33 8.30 11.60 H
10998.00 | -53.34 -40 -13.34 -57.27 -54.86 10.48 12.00 H
B;':;S 14664.00 | -50.21 40 1021 | 5720 | -51.91 | 11.80 | 13.50 H
Lowest 7332.00 -57.76 -40 -17.76 -54.96 -61.06 8.30 11.60 \Y
10998.00 | -53.48 -40 -13.48 -57.08 -55.00 10.48 12.00 V
14664.00 | -50.02 -40 -10.02 -57.02 -51.72 11.80 13.50 V
3471.5 -65.54 -13 -52.54 -54.35 -72.39 5.65 12.50 H
5207.25 -63.51 -13 -50.51 -56.00 -69.18 7.13 12.80 H
NR n66 6943 -60.13 -13 -47.13 -55.60 -63.53 8.40 11.80 H
Middle 3471.5 -64.92 -13 -51.92 -54.27 -71.77 5.65 12.50 \Y
5207.25 -63.49 -13 -50.49 -55.93 -69.16 7.13 12.80 V
6943 -60.16 -13 -47.16 -55.67 -63.56 8.40 11.80 V
7332.00 -57.93 -40 -17.93 -55.09 -61.23 8.30 11.60 H
10998.00 | -53.13 -40 -13.13 -57.06 -54.65 10.48 12.00 H
Ball_r-:—(ljz48 14664.00 | -50.11 -40 -10.11 -57.10 -51.81 11.80 13.50 H
Middle 7332.00 -57.75 -40 -17.75 -54.95 -61.05 8.30 11.60 V
10998.00 | -53.53 -40 -13.53 -57.13 -55.05 10.48 12.00 V
14664.00 | -49.99 -40 -9.99 -56.99 -51.69 11.80 13.50 V
3482.8 -65.72 -13 -52.72 -54.65 -72.56 5.68 12.52 H
5224.2 -63.92 -13 -50.92 -56.20 -69.59 7.15 12.82 H
NR n66 6965.6 -59.92 -13 -46.92 -55.47 -63.35 8.42 11.85 H
Highest 3482.8 -64.95 -13 -51.95 -54.42 -71.79 5.68 12.52 Vv
5224.2 -63.99 -13 -50.99 -56.22 -69.66 7.15 12.82 V
6965.6 -59.67 -13 -46.67 -55.33 -63.10 8.42 11.85 V
7332.00 -57.83 -40 -17.83 -54.99 -61.13 8.30 11.60 H
10998.00 | -53.53 -40 -13.53 -57.46 -55.05 10.48 12.00 H
Ball_r-:—dE48 14664.00 | -49.99 -40 -9.99 -56.98 -51.69 11.80 13.50 H
Highest 7332.00 -57.80 -40 -17.80 -55 -61.10 8.30 11.60 V
10998.00 | -53.59 -40 -13.59 -57.19 -55.11 10.48 12.00 V
14664.00 -50.07 -40 -10.07 -57.07 -51.77 11.80 13.50 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG051802H

Radiated Spurious Emission SA mode

5G NR n2 / NR 20MHz / QPSK DFT-s-OFDM

Frequency| EIRP Limit Qvgr SPA S.C. TX Cable [TX Am.ennaPolarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Gal.n (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3701.50 -61.85 -13 -48.85 -76.39 -68.61 5.82 12.58 H
5552.25 -60.61 -13 -47.61 -78.14 -66.33 7.28 13.00 H
Lowest 7403.00 -54.75 -13 -41.75 -77.46 -57.91 8.32 11.48 H
3701.50 -61.05 -13 -48.05 -75.88 -67.81 5.82 12.58 V
5552.25 -60.53 -13 -47.53 -78.11 -66.25 7.28 13.00 V
7403.00 -54.89 -13 -41.89 -77.65 -58.05 8.32 11.48 V
3741.50 -61.26 -13 -48.26 -75.89 -68.01 5.85 12.60 H
5612.25 -60.14 -13 -47.14 -77.86 -65.94 7.30 13.10 H
Middle 7483.00 -54.59 -13 -41.59 -77.00 -57.74 8.35 11.50 H
3741.50 -61.25 -13 -48.25 -76.09 -68.00 5.85 12.60 \Y
5612.25 -60.24 -13 -47.24 -77.87 -66.04 7.30 13.10 V
7483.00 -54.88 -13 -41.88 -77.23 -58.03 8.35 11.50 V
3781.50 -61.56 -13 -48.56 -76.26 -68.30 5.88 12.62 H
5672.25 -60.24 -13 -47.24 -78.10 -66.05 7.32 13.13 H
Highest 7563.00 -55.25 -13 -42.25 -77.46 -58.41 8.38 11.54 H
3781.50 -61.39 -13 -48.39 -76.22 -68.13 5.88 12.62 V
5672.25 -60.24 -13 -47.24 -78.07 -66.05 7.32 13.13 V
7563.00 -55.61 -13 -42.61 -77.64 -58.77 8.38 11.54 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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s=amranas. FCC RF Test Report Report No. : FG051802H

5G NR n5/ NR 20MHz / QPSK DFT-s-OFDM

Frequency| EIRP Limit Qvgr SPA S.G. TX Cable [TX Am.ennaPolarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Gal.n (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1650 -67.81 -13 -54.81 -74.06 -71.04 3.98 9.36 H
2475 -65.07 -13 -52.07 -75.41 -68.62 4.85 10.55 H
Lowest 3300 -63.76 -13 -50.76 -76.16 -68.69 5.50 12.58 H
1650 -67.86 -13 -54.86 -74.00 -71.09 3.98 9.36 V
2475 -64.89 -13 -51.89 -75.59 -68.44 4.85 10.55 V
3300 -63.36 -13 -50.36 -76.21 -68.29 5.50 12.58 V
1654.5 -67.87 -13 -54.87 -74.15 -71.12 4.00 9.40 H
2481.75 -65.23 -13 -52.23 -75.55 -68.80 4.88 10.60 H
Middle 3309 -64.40 -13 -51.40 -76.73 -69.33 5.52 12.60 H
1654.5 -68.24 -13 -55.24 -74.37 -71.49 4.00 9.40 V
2481.75 -64.99 -13 -51.99 -75.67 -68.56 4.88 10.60 V
3309 -63.69 -13 -50.69 -76.46 -68.62 5.52 12.60 V
1660 -67.56 -13 -54.56 -73.82 -70.73 4.10 9.42 H
2490 -64.82 -13 -51.82 -75.12 -68.40 4.90 10.63 H
Highest 3320 -64.51 -13 -51.51 -76.75 -69.43 5.55 12.62 H
1660 -67.84 -13 -54.84 -73.91 -71.01 4.10 9.42 V
2490 -64.66 -13 -51.66 -75.30 -68.24 4.90 10.63 V
3320 -64.05 -13 -51.05 -76.71 -68.97 5.55 12.62 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International (Shenzhen) Inc. Page Number : B5 of B7
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saronas. FCC RF Test Report

Report No. : FG051802H

5G NR n25/ NR 20MHz / QPSK DFT-s-OFDM

Frequency| EIRP Limit Qvgr SPA S.C. TX Cable [TX Am.ennaPolarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Gal.n (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3701.50 -61.83 -13 -48.83 -76.37 -68.59 5.82 12.58 H

5552.25 -60.91 -13 -47.91 -78.44 -66.63 7.28 13.00 H

Lowest 7403.00 -55.00 -13 -42.00 -77.71 -58.16 8.32 11.48 H
3701.50 -61.55 -13 -48.55 -76.38 -68.31 5.82 12.58 \Y

5552.25 -60.92 -13 -47.92 -78.5 -66.64 7.28 13.00 V

7403.00 -54.72 -13 -41.72 -77.48 -57.88 8.32 11.48 V

3746.5 -61.50 -13 -48.50 -76.13 -68.25 5.85 12.60 H

5619.75 -60.27 -13 -47.27 -77.99 -66.07 7.30 13.10 H

Middle 7493 -55.29 -13 -42.29 -77.64 -58.44 8.35 11.50 H
3746.5 -61.43 -13 -48.43 -76.27 -68.18 5.85 12.60 \Y

5619.75 -60.67 -13 -47.67 -78.3 -66.47 7.30 13.10 V

7493 -55.16 -13 -42.16 -77.43 -58.31 8.35 11.50 V

3791.36 -61.75 -13 -48.75 -76.46 -68.49 5.88 12.62 H

5687.04 -59.79 -13 -46.79 -77.70 -65.60 7.32 13.13 H

Highest 7582.72 -55.50 -13 -42.50 -77.68 -58.66 8.38 11.54 H
3791.36 -61.69 -13 -48.69 -76.52 -68.43 5.88 12.62 \Y

5687.04 -59.96 -13 -46.96 -77.88 -65.77 7.32 13.13 V

7582.72 -55.79 -13 -42.79 -77.76 -58.95 8.38 11.54 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report

Report No. : FG051802H

5G NR n66 / NR 40MHz / QPSK DFT-s-OFDM

Frequency| EIRP Limit Qvgr SPA SC. TX Cable [TX Am.ennaPolarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Gal.n (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3421.84 -63.73 -13 -50.73 -75.98 -70.61 5.60 12.48 H
5132.76 -60.36 -13 -47.36 -77.85 -66.04 7.10 12.78 H
Lowest 6843.68 -57.83 -13 -44.83 -78.28 -61.22 8.38 11.77 H
3421.84 -62.83 -13 -49.83 -75.65 -69.71 5.60 12.48 \Y
5132.76 -60.32 -13 -47.32 -77.75 -66.00 7.10 12.78 V
6843.68 -57.93 -13 -44.93 -78.14 -61.32 8.38 11.77 V
3541.84 -62.87 -13 -49.87 -76.51 -69.72 5.65 12.50 H
5177.76 -60.00 -13 -47.00 -77.54 -65.67 7.13 12.80 H
Middle 6903.68 -57.45 -13 -44.45 -78.18 -60.85 8.40 11.80 H
3541.84 -62.25 -13 -49.25 -76.41 -69.10 5.65 12.50 \Y
5177.76 -59.81 -13 -46.81 -77.29 -65.48 7.13 12.80 V
6903.68 -57.26 -13 -44.26 -77.92 -60.66 8.40 11.80 V
3481.84 -63.19 -13 -50.19 -76.12 -70.03 5.68 12.52 H
5232.76 -60.42 -13 -47.42 -77.58 -66.09 7.15 12.82 H
Highest 6972 -56.63 -13 -43.63 -77.67 -60.06 8.42 11.85 H
3481.84 -62.71 -13 -49.71 -76.18 -69.55 5.68 12.52 \Y
5232.76 -60.60 -13 -47.60 -77.71 -66.27 7.15 12.82 V
6963.68 -56.55 -13 -43.55 -77.66 -59.98 8.42 11.85 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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